FIGURE 17-1—-FRAME ASSEMBLY

PART NAME GROUP

KEY

PART NAME GROUP

KEY

17.010

Crossmember, No. 2., ..

4

17,020

Support, Shock Absorber. . .

1

17.010

Crossmember, Rear . ..

5

17.005

A

Support, Radiator . ...... ...

2

17,000

Frame . .

17.010

Crossmember Assembly, No. 1.




FIGLIRE PART PEII:SE;R
NUMBER GROUP, PART MAME and DESCRIPTION NUMEER | MODEL
513]514
17.000 - FRAME
17-1-6 Erame Pl e e R B e ='r i1 e e A S 212446 1 1
17.005 - RADIATOR SUPPORT -
17-1-2 o oo e Py = = L (0 e e e P 1 S 212447 1 1
17.010 - FRAME CROSSMEMBERS
17-1-3 Crossmember, No. 1 .. ... . . . ..ot nna. iy PR el S = 212448 1 1
17-1-4 Crossmember, No. 2 . ... ...t iaurnssas 33 CUPDE 7 R 212449 1 1
Bolt, 3/8"-24 x 1" Hx. Hd . . ... ...... b B D O N 27| 6| 6
3 Lockwasher, 3/8" Ext. Tooth. ... .. SRR it . . . e A MA 291 | 6| 8
17-1-5 | "Crossmember (Rear) . . . . ..o v v nn T b i A P R o 212450 | 1| 1
17.020 - FRONT SHOCK ABSORBER SUPPORT
I TRE M USRDDOTE o oS e o v u ko P . el R S 212451 | 2| 2
17.030 - ENGINE FRONT SUPPORT BRACKET
Bracket, Right, - 5 0 0 L o e e et eI v - AR 212346 1
i, Bracket, Left . ................. . 2./ ., L L, 212347 | 1
£ty Bracket, Right., . ..., 0 ol S FRIERT g 0 A R O P P R A 212348 1
Bracket,Ielt . o i o i e o R e dal el e tate w et BT o a s 212349 1
Bolt, 5/16"-24 x 5/8" Hx. Hd....... G0 A b T T . 274 | 8 g8
Lockwasher, SA16T - EXE. TOOEh o v el tal af e ava 0 vie e e e aie wiw e u s 348 al 8
Nut, 5/16"-2d HX. .+ o o o e v 0 v e T o O o P T E 1 ot PREREL T (o 189 ] 8
Flatwasher, S/ 1650 i v v v e oI e v s TP - 225 | 8| 8
'*l,,J o R NP
—— 6

100




	kfpm580099.jpg
	kfpm580100.jpg

